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i,
Grpia Japan Paint Inspection and testing Association (JPIA)

SOCMo. 11F067E
Issued on 1 June, 2011

Statement of Compliance
of

Coating System

Item : Protective coating system
Type : Epoxy based system

Epoxy based system: NOVA 2000
Applicant : Japan Ship Technology Research Association
Manufacturer CHUGOKU MARINE PAINTS, LTD.

Test report laboratory: Japan Paint Inspection and testing Association (East Branch Office)
Test report number  : No. 110070

The results from the testing show that NOVA 2000 from CHUGOKU MARINE PAINTS, LTD.,
has passed all the requirements given in the IMO Resolution MSC.215(52) Annex 1,

Test Procedure for Coating Qualification for Dedicated Seawater Ballast Tank of All Types of
Ships and Double-side Skin Spaces of Bulk Carxiers. .
Appendix 1 Test on Simulated Ballast Tank Condition.

Japan Paint Inspection and testing Association (East Branch Office)
428 Miyamae, Fujisawa, Kanagawa, Japan 251-0014

-—S:Qd detrd. (Q&W‘Q

Susumu Ogawa |
General Manager =~

Japan Paint and teating A

Report No. 110070

TECHNICAL REPORT

1  Summary

The coating system, NOVA 2000 from CHUGOEU MARINE PAINTS, LTD. has been tested in
accordance with the IMO Performance Standard for Protective Coatings™. The epoxy coating was
applied to the two months weathered shop primed panels, which were cleaned by “Konkijet System™
(water-jetting with grit injection™) as the dary surface preparation prior to the application of the
epoxy coating. The environmental data for the outdoor exposure perind is given in Appendix A

The results from the testing show that MOVA 2000 has passed 21l the requirements given in the IMO
Performance Standard for Protective Coatings™.

* :The Eonld-ot system was used for the secondary surface preparation which consists of adr mived & high-pressure
water blasting with the patented abrasives (media) to avoid fash rust applicable to dary surfacs i i the
shipbuildingindustry:  This system was developed for highrpressure (up to 100MPa) water washing to dean the intact
zine silicate shop primes suxface and alss water blasting with the abrasive medin of pressure 35 - 100MP2 to obtain
surface deanness Sa. 2 Yo

2, Scope of work
The following work and tests have been performed:
1) Tdentification of the coating system
2) Film thiclness me: t and pinhole detection on panels before testing
3) 180 days testing in condensation chamber
4) 180 days testing in wave tank .
(14 days in artificial seawater+7 days in 100% RE)* 8 cycles +12 days inartificial seawater=180 days
5) 180 days in dxy heat at 70°C
6) Evaluation of results after testing, including blister, rust, undercutting from seribe, adhesion and
coating fexibility
7) Evaluation of cathodic protection during testing (wave tank)

8. Work carded out prior to exposure

2.1 Identification )

The coating system was identified by infraved scanning (by means of a Perldn Elmer Pragen 1000
FTIR Spectrometer) and by determination of density (according to ISO 28111 Pyknometer™ by
means of an BYK-Gardner SER. 18020,

8.2 Surface preparation

Suxface preparation was carried out according to the data given in Table 1 and Table 2.

Visual assessment of surface cleanliness was carried out in accordance with ISO 8501-12.
Measuring sweface roughness of test panels was carxied out in accordance with ISO 8503-1/2°9

by means of HANDYSURT E351 (Teleyo Seimitsu Co., LTD). Measuring water soluble salts was
carried out in accordance with ISO 8502-6 Bresle method™®.

1710
Reference to part of this report which may load to misi Son is not
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